
Quick Sheet  Instructions
Slide Valve Replacement 

#501190

Slide Valve - Exploded   

Figure 1

PART # DESCRIPTION QTY
501190 SLIDE VALVE REPLACEMENT

501279 16” Slide Valve Housing Assembly 1
501256 Thin Spacer 6
501258 Retainer Strip 2
501255 Slide Plate 1
011114 5/16” - 18 Heavy Hex Nut 12
010645 5/16” - 18 x 1” Hex Head Bolt 12
010252 5/16” - Split Lock washer 12
501277 Hardware Bag (contents listed below) 1
501442 5/16” - 18 x 1” Hex Head Bin Bolt 8
501441 5/16” - 18 Flange Nut 8

Parts List

Assembly Instructions

1.  Place the 501190 Slide Valve up into the Bin Collar so 
      that the Slide Plate opens to the front of the bin.  

2.  Secure the Slide Valve with 5/16” - 18 x 1” Hex 
     Head Bolts and 5/16” - 18 Flange Nuts.  

 
 

Bolt Heads should be to the inside of 
the Slide Valve. 

 

U:\MANUALS\990000\990034
JDS REV (2) 05/10/2013

Figure 2

 

Taper Hopper 
(on Bulk Feed Bin)

 

North America: 
Phone: 800.99VALCO (800.998.2526)
Fax: 419.678.2200
Email: sales@val-co.com

International:
Phone: (+1) 419.678.8731
Fax: (+1) 419.678.2200
Email: intl.sales@val-co.com

010252 011114501442 010645
501441


